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Test Report No.: W7L-220214W001RF05 e

Certificate # 3939.01

FCC RF TEST REPORT

Applicant: Continental Automotive Systems, Inc.

Address: 21440 W Lake Cook Rd., Deer Park, IL 60010, USA

Manufacturer or Continental Automotive Systems, Inc.

Supplier:

Address: 21440 W Lake Cook Rd., Deer Park, IL 60010, USA
Product: FE5NA0010, FESNA0011

Brand Name: Continental

Model Name: FE5NA0010, FESNA0011

FCC ID: LHJ-FESNA0010

HW version: P4.1

SW version: MODEMSA515M_LE2.1_01.12.13

Registration No: | 525120
Designation No: CN1171

Date of tests: Mar. 15, 2022 ~ Jul. 30, 2022

The tests have been carried out according to the requirements of the following standard:

X FCC PART 22, Subpart H [X] FCC PART 24, Subpart E  [X] FCC Part 27, Subpart C, M
X FCC Part 2

X ANSI/TIA/EIA-603-D X ANSI C63.26-2015

X ANSI/TIA/EIA-603-E

CONCLUSION: The submitted sample was found to COMPLY with the test requirement

Prepared by Simon Wang Approved by Luke Lu
Engineer / Mobile Department Manager / Mobile Department
ngmbﬂ Wﬁ w
Date: Jul. 30, 2022 Date: Jul. 30, 2022

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at
http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/ and is intended for your exclusive use. Any copying or replication of this report to or for any other person or
entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth
in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.
Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited
tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from date of
issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall
specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests
conducted and the correctness of the report contents.
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Test Report No.: W7L-220214W001RF05

NSA
ENDC_66A_N5A

PEAK-TO-AVERAGE RATIO(PAPR)

TEST RESULT

BAND: ENDC_5A_ N5A/BANDWIDTH: 20MHZ / NTNV_DFT_15KHZ

RB ALLOCATION PEAK-AVERAGE RATIO (DB)

MODULATION VERDICT
SIZE OFFSET LCH MCH HCH LIMIT

PI2BPSK |OUTER_FULL 0 4.76 4.82 4.16 <=13 PASS

PI12BPSK 1 0 3.70 3.65 3.55 <=13 PASS
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Test Report No.: W7L-220214W001RF05

VERITAS

TEST GRAPHS

- m—
Fersaht Specinam Anayoe - s 9t CCOF

Center Freq B34.000000 MHz

Average Power

23.29 dBm
46.53 % at 0dB

0000 MHE
(e Counts:1.67 MHO.0 Mpt
HEGainLow

[
100 %,

0dB
Info BW 25.000 MHz

Vst Spectrm Anshyer - Powss S CCDF

Raio St Center Freq 834.000000 MHz

WeGainiow
Average Power

24.33 dBm
48.75 % at 0dB

0d8
Info BW 25,001

Radio
53MMD0 Mpt

20M-LOW-OUTER_FULL_ PI2BPSK

- —
Weysaht Specium Anabzes - owes St ECDF

Mech Atten 30 dB.

Average Power

2275 dBm
50.44 % at 0dB

0.001 %,

i3
0000 MHE R:
- Counts:£.48 MHO.0 Mpt
HFGainLow

o Trig: RF Burse
MEGaindow | #Aten: 30 dB

Average Power

24.10 dBm
49.21 % at 0dB

0.0001 %
).000 0d8
Info BW 25,00

Canter Fraq: 836500000

iy 538,08 A T
MHz Radio Std: None
Counts:2 58 MHO.0 Mpt

uss i File <M-F-0-B.png> saved

20M-MID-OUTER_FULL_ PI2BPSK

20M-MID-1RB_0_ PI2BPSK

- —
Keysit Spectram naiyees - Poes St CCOF

Video Trig Level -13.00 dBm

Average Power

23.58 dBm
47.47 % at 0dB

0.01 %,

0.001 %

- 243 M10.0 Mpt
EGaintow

100 %,

Keysigh Spectrum Anaber-Powes Set CCDF
a7:08 34 I
Ratfio St N Video Trig Level -13.00 dBm

o Trig: RF Burst
MEGain-Low | $Aen: 30 dB

Average Power al

[
100 %,

Video
e 24.12 dBm
49.08 % at 0dB

0.01%

RF Burst |
(Wideband)

70 dBm

Center Freq: 830000000 MHz

Radio
Counts:4.10 M/10.0 Mgt

Vldwb
{F Envelope)

RF Burst, |
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s L File <H--0-8.pg> saved
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26DB BANDWIDTH AND OCCUPIED BANDWIDTH

TEST RESULT

BANDWID RESULT RESULT VERDI
BAND SCS MODULATION CHANNEL RB CONFIG
TH (99%) (26DB) cT
DC_66A 10MHZ+5 | DFT-PI2BPS OUTER_F
— = | 15KHZ MID - 4.5060 4.950 PASS
N5A MHZ K ULL
DC_66A 10MHZ+5 OUTER_F
— = | 15KHZ DFT-QPSK MID - 4.4914 4.983 PASS
N5A MHZ ULL
DC_66A 10MHZ+5 OUTER_F
— = | 15KHZ DFT-16QAM MID - 4.4941 4.896 PASS
N5A MHZ ULL
DC_66A 10MHZ+5 OUTER_F
— = | 15KHZ DFT-64QAM MID - 4.4999 4.916 PASS
N5A MHZ ULL
DC_66A_ 10MHZ+5 | DFT-256QA OUTER_F
15KHZ MID 4.4970 4.930 PASS
N5A MHZ M ULL
DC_66A 10MHZ+1 | DFT-PI2BPS OUTER_F
— = | 15KHZ MID - 8.9247 9.467 PASS
N5A OMHZ K ULL
DC_66A 10MHZ+1 OUTER_F
— = | 15KHZ DFT-QPSK MID - 8.9078 9.421 PASS
N5A OMHZ ULL
DC_66A 10MHZ+1 OUTER_F
— = | 15KHZ DFT-16QAM MID - 8.9230 9.448 PASS
N5A OMHZ ULL
DC_66A 10MHZ+1 OUTER_F
— = | 15KHZ DFT-64QAM MID - 8.9113 9.498 PASS
N5A OMHZ ULL
DC_66A 10MHZ+1 | DFT-256QA OUTER_F
— = | 15KHZ MID - 8.9187 9.382 PASS
N5A OMHZ M ULL
DC_66A 10MHZ+1 | DFT-PI2BPS OUTER_F
— = | 15KHZ MID - 13.468 14.31 PASS
N5A 5MHZ K ULL
DC_66A 10MHZ+1 OUTER_F
— = | 15KHZ DFT-QPSK MID - 13.460 14.32 PASS
N5A 5MHZ ULL
DC_66A 10MHZ+1 OUTER_F
— = | 15KHZ DFT-16QAM MID - 13.481 14.26 PASS
N5A 5MHZ ULL
DC_66A 10MHZ+1 OUTER_F
— = | 15KHZ DFT-64QAM MID - 13.478 14.26 PASS
N5A 5MHZ ULL
DC_66A_ 10MHZ+1 | DFT-256QA OUTER_F
15KHZ MID 13.467 14.27 PASS
N5A 5MHZ M ULL
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Test Report No.: W7L-220214W001RF05

DC_66A_ 5MHZ+20 | DFT-PI2BPS OUTER_F
15KHZ MID 17.873 18.70 PASS
N5A MHZ K ULL
DC_66A 5MHZ+20 OUTER_F
— 7| 15KHzZ DFT-QPSK MID - 17.894 18.73 PASS
N5A MHZ ULL
DC_66A 5MHZ+20 OUTER_F
— 7| 15KHzZ DFT-16QAM MID - 17.868 18.72 PASS
N5A MHZ ULL
DC_66A 5MHZ+20 OUTER_F
— 7| 15KHzZ DFT-64QAM MID - 17.863 18.80 PASS
N5A MHZ ULL
DC_66A_ 5MHZ+20 | DFT-256QA OUTER_F
15KHZ MID 17.884 18.78 PASS
N5A MHZ M ULL
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Test Report No.: W7L-220214W001RF05

TEST GRAPHS

LRl
Radio St: None

- — —
Weysgh Speciam nabzes - Occupoed I F Wyt Spectum Ansbze: - Oscupeed B9
s, 202 ! 0 Julgs, 302
AmptdlY Scale

1021510 A ulds, 2032
Raiio St Nane.

0000 MHz
ne Trig: Free Run “AvglHold:> 1010
ahtien: 20 B Fadio Device: BTS

Ref Value Center Freq: £36.500000 MHz Ref Value 42.00 dBm Center Freq: 636,501
W rig: Free Run ‘Avg Hold:>10110 "
W Gaintow *_HAten: 2068 Radio Device: BTS RefValue AEGaircLam

Ref Offset 12 4B 4200 dBm| a .12
Ref 42,00 dBm

Ref 42.00 dBm

Span 10 MHz

Center 836.5 MHz i Span 10 MHz enter 836.5 MHz
Sweep 1.267 ms]

#VBW 300 kHz Sweep 1.267 ms #VBW 300 kHz
Occupied Bandwidth Total Power 29.9 dBm Occupied Bandwidth Total Power 30.2 dBm
4.5060 MHz 4.4914 MHz
Transmit Freq Error ~ -16.527 kHz ~ OBW Power 99.00 % Transmit Freq Error ~ -12.073kHz ~ OBW Power
x dB Bandwidth 4950MHz  xdB -26.00 dB x dB Bandwidth 4983MHz  xdB -26.00 dB

4_|

5M-MID-OUTER_FULL_ PI2BPSK SM-MID-OUTER_FULL_QPSK
’ o |

Radio Devics: BTS Refvalue e T RefValue

99.00 %

- —
Weysaht Specirm inabzes - Occupoed I

1203 2 £
Radio Std. Nane MHz
“AvglHold:> 1010

Center Freq: 830.500000 MHz Center Freg: 836500000
o Trig: Free Run Avg|Hold:> 1010 ree Run
SEGainLow | BAten: 20 &8

MFGain-Low " shten: 20 B

Ref Offset 12 dB 42,00 dBm| 4200 dBm
Ref 42.00 dBm —— I ——
1 Attenuation Attenuation

moa8] 20 48]
| | m——|

Scale/Div|

Scale/Div|

Span 10 MHz,

Span 10 MHz
#VBW 300 KHz Sweep 1.267 ms|

#VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 20.7 dBm Occupied Bandwidth Total Power 29.9 dBm

4.4999 MHz

Transmit Freq Error -16.901 kHz OBW Power 99.00 %
x dB Bandwidth 4.916 MHz xdB -26.00 dB

4.4941 MHz

Transmit Freq Error ~1.770 kHz OBW Power
x dB Bandwidth 4.896 MHz xdB -26.00 dB

5M-MID-OUTER_FULL_16QAM 5M-MID-OUTER_FULL_64QAM

B e Specmam fter - Deruped bl -
b 021:00 34 s, 2022
Ref Value 42.00 dBm Cemter Freq: 836500000 MHz Radio Std: Nane. AmptdlY Scale

e Trig: FreeRun AvglHold:>1010
sow " BAmen: 208 Raio Devics: BTS Ref Value|

4200 dBm|

Ref Offset 12 dB
Ref 42.00 dBm

Center 836.5 MHz i } Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 29.7 dBm
4.4970 MHz

Transmit Freq Error -8.463kHz  OBW Power 99.00 %

x dB Bandwidth 4930MHz  xdB -26.00 dB

5M- MID-OUTER_FULL _256QAM /
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VERITAS

B8 ey Spectram inaiees - Ocupied B

Span 20.000 MHz

Center 836.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
8.9247 MHz
-188.69 kHz
9.467 MHz

Transmit Freq Error
x dB Bandwidth

Cemter Freq. £38.500000 MHz
¥ Trig: Fres Run g Hold 1010

#VBW 300 kHz

Total Power

OBW Power
xdB

24:32 A Julgs, 202

Rao Sud: Nane.
Ragio Devics: TS

Span 20 MHz
Sweep 2533 ms

29.3 dBm

99.00 %
-26.00 dB

Keysigh Spectrm Anaber - Ocupied Y
Genter Freq: 836500000

¥ Trig: Free Run
mAtten: 20 B

‘Span 20,000 MHz
WeGaindon "

Ri 2 4B
Ref 42.00 dBm

Center 836.5 MHz
# #VBW 300 kHz

Res BN 100 kHz

Occupied Bandwidth Total Power

8.9078 MHz
-191.02 kHz
9.421 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

MH
AvglHoid:> 1010

0:23:14 ab 105, 202
Radio Std: Hone
Radio Device: BTS

Span)
20,000 MHz|

Span 20 MHz
Sweep 2.533 ms|

29.7 dBm

99.00 %
-26.00 dB

10M-MID-OUTER_FULL_PI2ZBPSK

10M-MID-OUTER_FULL_QPSK

B8 ey Spectram inaiees - Ocupied B

Span 20.000 MHz

Rl 112 dB
Ref 42.00 dBm

ICenter 836.5 MHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq: 836.500000
Trig- Free Run
ow " mAmen: 20 68

#VBW 300 kHz

Total Power

8.9230 MHz
-197.25 kHz
9.448 MHz

OBW Power
xdB

mHe
g Hold 1010

0.23:47 a4 g5, 2
Ratfio Std: Nane
Raio Devics: BTS

Span 20 MHz
Sweep 2533 ms

29.8 dBm

99.00 %
-26.00 dB

Keysigh Spectrm Anaber - Ocupied Y

Genter Freq: 836500000
Trig: Free Run
mAtten: 20 B

‘Span 20,000 MHz
WeGaindon

Ri 2 4B
Ref 42.00 dBm

Center 836.5 MHz

#VBW 300 kHz

Occupied Bandwidth Total Power

8.9113 MHz
-197.29 kHz
9.498 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

MH
AvglHoid:> 1010

0:24:00 a4 105, 202
Radio Std: Hone

Radio Device: BTS

Span)
20,000 MHz|

Span 20 MHz
Sweep 2.533 ms|

30.1 dBm

99.00 %
-26.00 dB

10M-MID-OUTER_FULL_16QAM

10M-MID-OUTER_FULL_64QAM

B8 ey Spectram inazes - Oceupied B

EGaintow

Ref Offset 12 dB
Ref 42.00 dBm

Center 836.5 MHz
#Res BW 100 kHz

Occupied Bandwidth

8.9187 MHz

Transmit Freq Emror -187.31

x dB Bandwidth

9.382 MHz

Center Freq: 836,50
- Free Rui

0000 MHz
- n g |Hold:>10r10
sanen: 20 08

#VBW 300 kHz

Total Power

kHz OBW Power
xdB

10-24:16 A4 Jos, 2073

Ratfio Std Nane

Raio Devics: BTS

Span 20 MHz,
Sweep 2533 ms}

29.7 dBm

99.00 %
-26.00 dB

10M- MID-OUTER_FULL _256QAM
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Keysigh Spectrm Anaber - Ocupied Y

2613 a0 106, 2022

B8 ey Spectram inaiees - Ocupied B
0.29:15 A Julgs, 202

Ratfio Std: Nane

mHe
eeRun g Hold 1010

Span 30.000 MHz Come Froq. £36.500000

Raio Devics: BTS

ICenter 836.5 MHz

fRes BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

13.468 MHz
-355.81 kHz
14.31 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

‘Span 30,000 MHz
WeGaindon

Ri 2 4B
Ref 42.00 dBm

Center 836.5 MHz
#Res BIW 300 kHz
Occupied Bandwidth
13.460 MHz
-357.29 kHz
14.32 MHz

Transmit Freq Error
x dB Bandwidth

Genter Freq: 836500000
Trig: Free Run
mAtten: 20 B

MH
AvglHoid:> 1010

#VBW 1 MHz

Total Power

OBW Power
xdB

Radio Std: Hone
Radio Devies: BTS

Span)
30,000 MHz|

29.5dBm

99.00 %

-26.00 dB

15M-MID-OUTER_FULL_PI2ZBPSK

15M-MID-OUTER_FULL_QPSK

Keysigh Spectrm Anaber - Ocupied Y

B8 ey Spectram inaiees - Ocupied B

829 04 s, 202

Rao Sud: Nane.

Cemter Freq. £38.500000 MHz
O Trig: FreeRun g Hold 1010
ow " sAnen: 2008

Span 30.000 MHz
Radio Device: BT5

Rl 112 dB
Ref 42.00 dBm

LT

Span 30 MHz

Center 836.5 MHz
k Sweep 1ms|

tes BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 29.1 dBm

13.481 MHz
-351.76 kHz
14.26 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

‘Span 30,000 MHz
Trig

EGain-Low

Ri 2 4B
Ref 42.00 dBm

Center 836.5 MHz

Occupied Bandwidth
13.478 MHz
-349.57 kHz
14.26 MHz

Transmit Freq Error
x dB Bandwidth

Genter Freq: 836.500000 MHz
AvglHoid:> 1010

Free Run

" wanen: 20 B

#VBW 1 MHz

Total Power

OBW Power
xdB

0:28:43 ab 105, 202
Radio Std: Hone

29.0 dBm

99.00 %
-26.00 dB

15M-MID-OUTER_FULL_16QAM

15M-MID-OUTER_FULL_64QAM

B8 ey Spectram inazes - Oceupied B
10:29:00 34 Jios, 2073

Ratfio Std Nane

&
Center Freq: 836.500000 MHz

B Trig: Free Run AvglHold:>1010
sAnen: 20 48

Span 30.000 MHz
EGaintow Raio Devics: BTS

Ref Offset 12 dB
Ref 42.00 dBm

Center 836.5 MHz Span 30 MHz,
Sweep 1ms|

#Res BW 300 kHz #VBW 1 MHz

Total Power 29.7 dBm

Occupied Bandwidth
13.467 MHz
-354.28 kHz
14.27 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

15M- MID-OUTER_FULL _256QAM
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Keysigh Spectrm Anaber - Ocupied Y

106 ab oS, 2022

VERITAS

Keysin Spectram naizes - Oceupied I

Span 40.000 MHz

Cemter Freq. £38.500000 MHz
¥ Trig: Fres Run g Hold 1010

0-12:53 A Julgs, 20
Ratfio Std: Nane

Genter Freq: 836500000
Trig: Free Run
mAtten: 20 B

‘Span 40,000 MHz
WeGaindon

MH
AvglHoid:> 1010

Raio Devics: BTS

Rl 112 dB
Ref 42.00 dBm

ICenter 836.5 MHz

fRes BW 300 kHz Sweep 1 ms,

#VBW 1 MHz

Occupied Bandwidth Total Power 29.5 dBm

17.873 MHz
-544.76 kHz
1870MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error OBW Power

x dB Bandwidth

Ri 2 4B
Ref 42.00 dBm

Center 836.5 MHz
#Res BIW 300 kHz
Occupied Bandwidth
17.894 MHz
-546.39 kHz
18.73 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

OBW Power

xdB -26.00 dB

28.7 dBm

Radio Sud: Hone
Radio Devies: BTS

Span)
40,000 MHz|

99.00 %

20M-MID-OUTER_FULL_ PI2BPSK

20M-MID-OUTER_FULL_ QPSK

Keysigh Spectrm Anaber - Ocupied Y

B8 ey Spectram inaiees - Ocupied B
. 0-31:16 A Julgs, 202
Ratfio Std: Nane

Cemter Freq. £38.500000 MHz
O Trig: FreeRun g Hold 1010
ow " sAnen: 2008

Span 40.000 MHz
Radio Device: BT5

Rl 112 dB
Ref 42.00 dBm

Center 836.5 MHz
k Sweep 1ms|

tes BW 300 kHz #VBW 1 MHz

Total Power 28.6 dBm

Occupied Bandwidth
17.868 MHz
-516.28 kHz OBW Power
18.72 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

‘Span 40,000 MHz
- i
WECaindon

Ri 2 4B
Ref 42.00 dBm

Center 836.5 MHz

Occupied Bandwidth
17.863 MHz
-528.05 kHz
18.80 MHz

Transmit Freq Error
x dB Bandwidth

Genter Freq: 836.500000 MHz
AvglHoid:> 1010

Free Run

mAtten: 20 B

#VBW 1 MHz

Total Power

OBW Power
xdB

031128 ab 105, 202
Radio Std: Hone
Radio Device: BTS

29.1 dBm

99.00 %
-26.00 dB

20M-MID-OUTER_FULL_16QAM

20M-MID-OUTER_FULL_ 64QAM

B8 ey Spectram inazes - Oceupied B

4 s, 2022

Ratfic Std Nane

&
Center Freq: 836.500000 MHz
- Free Run AvglHold:>1010

" manen: 20 68 Raio Devics: BTS

EGaintow

Ref Offset 12 dB
Ref 42.00 dBm

Center 836.5 MHz Span 40 MHz,
Sweep 1ms|

#Res BW 300 kHz #VBW 1 MHz

Total Power 29.1 dBm

Occupied Bandwidth
17.884 MHz
-545.57 kHz
18.78 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Emror OBW Power

x dB Bandwidth

20M- MID-OUTER_FULL _256QAM
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Test Report No.: W7L-220214W001RF05

BAND EDGE

TEST RESULT

MODULATIO RB CONFIG VERDI
BAND SCS BANDWIDTH CHANNEL RESULT
N (NR) cT
DC_66A DFT-PI2BP
— 7 | 156KHZ | 10MHZ+5MHZ LOW 1RB_0 SEE GRAPH | PASS
N5A SK -
DC_66A DFT-PI2BP
— 7 | 15KHZ | 10MHZ+5MHZ LOW OUTER_FULL SEE GRAPH | PASS
N5A SK
DC_66A DFT-PI2BP
— 7 | 15KHZ | 10MHZ+5MHZ HIGH 1RB_MAX SEE GRAPH | PASS
N5A SK -
DC_66A DFT-PI2BP
— 7 | 15KHZ | 10MHZ+5MHZ HIGH OUTER_FULL SEE GRAPH | PASS
N5A SK -
DC_66A 10MHZ+10MH | DFT-PI2BP
— 7 | 15KHZ LOW 1RB 0 SEE GRAPH | PASS
N5A Z SK -
DC_66A 10MHZ+10MH | DFT-PI2BP
— 7 | 15KHZ LOW OUTER_FULL SEE GRAPH | PASS
N5A Z SK -
DC_66A 10MHZ+10MH | DFT-PI2BP
— 7 | 15KHZ HIGH 1RB_MAX SEE GRAPH | PASS
N5A Z SK -
DC _66A 10MHZ+10MH | DFT-PI2BP
— 7 | 16KHZ HIGH OUTER_FULL SEE GRAPH | PASS
N5A VA SK -
DC _66A 10MHZ+15MH | DFT-PI2BP
— 7 | 16KHZ LOW 1RB_0 SEE GRAPH | PASS
N5A VA SK -
DC _66A 10MHZ+15MH | DFT-PI2BP
— 7 | 16KHZ LOW OUTER_FULL SEE GRAPH | PASS
N5A VA SK -
DC _66A 10MHZ+15MH | DFT-PI2BP
— 7 | 16KHZ HIGH 1RB_MAX SEE GRAPH | PASS
N5A VA SK -
DC _66A 10MHZ+15MH | DFT-PI2BP
— 7 | 16KHZ HIGH OUTER_FULL SEE GRAPH | PASS
N5A VA SK -
DC _66A 10MHZ+20MH | DFT-PI2BP
— 7 | 16KHZ LOW 1RB_0 SEE GRAPH | PASS
N5A VA SK -
DC_66A 10MHZ+20MH | DFT-PI2BP
— 7 | 15KHZ LOW OUTER_FULL SEE GRAPH | PASS
N5A Z SK -
DC_66A 10MHZ+20MH | DFT-PI2BP
15KHZ HIGH 1RB_MAX SEE GRAPH | PASS
N5A Z SK -
DC_66A 10MHZ+20MH | DFT-PI2BP
15KHZ HIGH OUTER_FULL SEE GRAPH | PASS
N5A Z SK -
TEST GRAPHS
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e Sps o
Radio n

mHe
AvglHold: 1001100

I : 042527 b 0 85, 2022

Center Freq 845.500000 MHz Center Freq: 845 500000 MHz Radio Std: Hone
e Trig: FreeRun ‘AvglHold: 100100

Raio Devics: BTS IFGainclow _WATISN: 30 B Radio Device: BTS

Ref Offset 12 dB : ef Offset 12 4B

Ref 68.00 dBm d .00 dBm

| Frequency | Amplitude

SM-LOW-1RB_0_PI2BPSK 5M-LOW-OUTER_FULL_PI2ZBPSK

Keysign Spectram naizes - Spurs Emisions

o Spctm Arsr s b
Center Freq 845.500000 MHz Center Freq: 845500000 Mriz

& i 04.26.35 b 0 85, 2022
H
AvglHold: 100/100

Center Freq 845.500000 MHz Center Freq: 845 500000 MHz Radio Std: Hone
== e Trig: FreeRun ‘AvglHold: 100100

IF Gaim-Low IFGainclow _WATISN: 30 B Radio Device: BTS
Ref Offset 12 dB Ref Offset 12 48
Ref 68.00 dBm Ref 68.00 dBm

o e -
"ﬁm YN g A
Stop 854 MHz

[ StopFrea | REW [Frequency | Amplitude

5M-HIGHT-1RB_MAX_PI2BPSK

Keysign Spectram nalzes - Spurs Emisions

& 6491390 D €5, 207 1 :
MHz Ratfio Std Nane 5 Center Freq: 845 500000 MHz

‘AvglHold: 100/100 - oo Trig: FreeRun ‘AvglHold: 100100
iFGainLow  SATen: 30 4B Raio Devics: BTS IFGainciow  #ATISn: 30 B Radio Device: BTS

64055 P
Center Freq: 545.500000 Radio Std: Hone
Trig- Free Run

R 1248 Ref 2
Ref 68.00 dBm Ref 68.00 dBm

Spur | Range | Start Freq | StopFreq |RBW |Frequency | Ampiitude
1 Wiz ¢ MH B w

10M-LOW-1RB_0_PI2BPSK 10M-LOW-OUTER_FULL_PI2BPSK

Weysah Specirm nabzes -Spurus Emvssons

Feysah Specum Anhze - Spuvs o
Center Frag 845.500000 MHz Ceiter Freq: 845.500000 iz Radio St Center Freq 845.500000 MHz Genier Freq: £45.500000 Mriz

S Trig: Free Run Avg|Hold: 1001100 N Trig: Free Run “AvglHeid: 100100
FGainiow _WAtten: 30 d8 Radio Device: BTS Jaimion _iAtien: 30 dB.
Ref Offset 12 dB. H. Ref Offset 12 dB
Ref 68.00 dBm A 5 dae Ref 68.00 dBm

Stop 859 MHZ

Spur |Range | Start Freq | Stop Freq

Spur | Range | StartFreq | Stop Freq 1 [Frequency [ Amplitude
1 T d

10M-HIGHT-1RB_MAX_PI2BPSK 10M-MID-OUTER_FULL_PI2ZBPSK
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Test Report No.: W7L-220214WO001RF05

Keysign Spectram naizes - Spurs Emisions
& 70135 0 05,2022
Center Freq: 845500000 MHz Ratfio Std: Nane
Trig- Free Run AvglHold: 100/100
saren: 30 B

Center Freq 845,500000 MHz
r—— Radio Devies: BTS

Ref Offset 12 4B
Ref 66.00 dBm

845.500000 MHz|

Cersait Speem Azt g tmisson:
Center Freq: 845500000 MHz )

Trig: Free Run AvglHoid: 100100
shmen: 30 0B

I 070050 b 0 85, 2022
Center Freq 845.500000 MHz Padio Std: Hone

IFGaincLow Radio Device: BTS
Ref Offset 12 48
Ref 66.00 dBm

Center Fy

artFreq | StopFreq | RBW | Frequency

s L File <15M-L-1-0-8.pg

15M-LOW-1RB_0_PI2BPSK

15M-LOW-OUTER_FULL_PI2BPSK

Keysign Spectram naizes - Spurs Emisions
3 70356 0 05,2022
Center Freq: 845500000 MHz Ratfio Std: Nane
Trig- Free Run AvglHold: 100/100
IFGaimLow  BATen: 30 4B Raio Devics: BTS
Ref Offset 12 dB
Ref 68.00 dBm

845 500000

Stop 859 MHz,

[RBd

Cersait Speem Azt g tmisson:
Center Freq: 845500000 MHz )

Trig: Free Run AvglHoid: 100100
shmen: 30 0B

Center Freq 845,500000 MHz

IFGaincLow Radio Device: BTS

Center Fy

Byt

Stop 859 MHz

Spur | Range | Start Frea | Stop Frea [Frequency | Ampiitude |
1

15M-HIGHT-1RB_MAX_PI2BPSK

B8 ey Spectram inaizes - Spurs Emiions

Y 52:25 P 4,200
Center Freq: 845500000 MHz Ratfio Std Nane
w Trig: Fres Run ‘AvglHold: 100/100

sAnen: 30 68

IF Lo Raio Devics: BTS

Stop 844 MHz

Spur | Range | Start op RBW | Frequency | Ampiitude mit
1 : M

|

£ 52:54 P2 13,202

Center Freq: 845 500000 MHz Radio Std: Hone

> Trig. Free Run ‘AvglHold: 100100
sAtten: 30 OB

IFGaincLow Radio Device: BTS

Next Peak|

Stop 844 MHz

He [T 7 B

Spur | Range | StartFreq | StopFreq |RBW |Frequency | Amplitude Limi
1

20M-LOW-OUTER_FULL_PI2BPSK

Center Freq: B45.500000 MHz
Trig: Free Run ‘Avg|Hold: 100/100
FGainow  #Atten: 30 8
Ref Offset 12 4B
Ref 68.00 dBm

| Stop Freq

Vst Spectum Anabyes - Spuous Emssons
£ 04,10 P2 19,2023
Carter Freq: B45.500000 MHz Radio Std: None
Trig: Free Run “AvglHold: 10000

ahtien: 30 B

‘Stap Freg B69.000000 MHz
(FGainLow Fadio Device: BTS

Ref Offset 12 dB
Ref 68,00 dBm

[ Ampiitude

| Frequency
74

Bm

20M-HIGHT-1RB_MAX_PI2BPSK

20M-MID-OUTER_FULL_PI2BPSK
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Test Report No.: W7L-220214W001RF05

CONDUCTED SPURIOUS EMISSION

TEST RESULT

RB
BAND | MODULATI | CHANN STARTF | STOPFR LIMIT | VERDI
BAND | SCS CONFIG RESULT
WIDTH ON EL REQ EQ (dBm) cT
(NR)
DC_66A_ | 15KH DFT-PI2B SEE
5MHZ LOW | 1RB_ O | 30MHZ | 20GHZ -13 PASS
N5A z PSK GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
5MHZ MID | 1RB 0 | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH

No.B102, Dazu Chuangxin Mansion, North of Beihuan Tel: +86 755 8869 6566
Avenue, North Area, Hi-Tech Industrial Park, Nanshan Fax: +86 755 8869 6577
District, Shenzhen, Guangdong, China Email: customerservice.sw@bureauveritas.com
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.o W7L-220214W001RFO05

DC_66A | 15KH DFT-PI2B SEE
5MHZ HIGH | 1RB_ 0 | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
10MHZ LOW | 1RB_ O | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
10MHZ MID | 1RB_ O | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
10MHZ HIGH | 1IRB 0 | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
15MHZ LOW | 1RB_ O | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
15MHZ MID | 1RB O | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
15MHZ HIGH | 1RB 0 | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
20MHZ LOW | 1RB_ O | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
20MHZ MID | 1RB_ O | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
DC_66A_ | 15KH DFT-PI2B SEE
20MHZ HIGH | 1RB_0 | 30MHZ | 20GHZ -13 PASS
N5A z PSK - GRAPH
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TEST GRAPHS

Test Report No.: W7L-220214W001RF05

[ eyt Specinum fnabrpes - St 5

Marker 13.213163656183 GHz

o Trig: Free Run
(FlsiniLow

Atien: 30 dB

Ref Qffset 12 dB
Ref 32.00 dBm

Start 30 MHz

#Res BW 1.0 MHz FVBW 3.0 MHz

9 Type: Log-Pwr
[Hold:>30130

B Ceymaght Specirum Ansbyze: - Sovept 54

Marker 1 3.5048562426812 GHz

Fast

IFGainLow _iAtien: 30 dB

Ref Offget 12 48
Ref 32.00 dBm

Mkr—Ref Lvi|

Start 30 MHz
#Res BW 1.0 MHz

Stop 9.000 GHz
Sweep 16.00 ms (20000 pts)

FVBW 3.0 MHz

A
Trig: Free Run AvglHold:> 3030

Vi Type: Log-Pur

Mkr—Ref Lvi|

Stop 9.000 GHz
Sweep 16.00 ms (20000 pts)

5M-LOW-1RB_0_PI2BPSK

SM-MID-1RB_0_PI2BPSK

B ey Speciam inaboes - St 5

N roat e Trig: FreeRun
i " BAren: 3048
Ref Offset 12 8
Ref 32.00 dBm

Start 30 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold:>3030

Next Pk Right|

Marker Delta) /

Stop 9.000 GHz
Sweep 16.00 ms (20000 pts)

5M-HIGHT-1RB_0_PI2BPSK /

B8 ey pectram nabzes - Supt S
Marker 13.790860543027 GHz

Foat. p
\FGaincLow

Trig: Free Run
saren: 30 4B

Ref Offset 12 dB
Ref 32,00 dBm

Start 30 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz

vg Type: Log-Par
AvglHold 3030

Tt T Trig: FreeRun
iFGain:Low " WATISN: 30 B

Ref Offset 12 dB
Ref 32.00 dBm

MEkr—Ref Lvi|

Stop 9.000 GHz
.00 ms (20000 pts)

Start 30 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz

vg Type: Log-Par
AvglHid>3030

Mkr—RefLvi|

Stop 0.000 GHz
00 ms (20000 pts)

10M-LOW-1RB_0_PI2BPSK

10M-MID-1RB_0_PI2BPSK
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Keysign pectram nalzer - Sarpt S

Test Report No.: W7L-220214WO001RF05

Ref Offset 12 dB
Ref 32,00 dBm

Start 30 MHz
#Res BW 1.0 MHz

Marker 18.046889844492 GHz

PO Fast Ly
\FGaincLow

vg Type: Log-Par

Trig: Free Run AvglHold:>3030

saren: 30 4B

MEkr—Ref Lvi|

Stop 9.000 GHz

#VBW 3.0 MHz Sweep 16.00 ms (20000 pts)

10M-H

Keysign pectram nalzer - Sarpt S

Marker 13.772471123556 GHz

IGHT-1RB_0_PI2BPSK

Ref Offset 12 dB
Ref 32,00 dBm

Start 30 MHz
#Res BW 1.0 MHz

Mo Foat. y
\FGaincLow

#VBW 3.0 MHz

vg Type: Log-Par

Trig: Free Run AvglHold:>3030

saren: 30 4B

Mkr1

MEkr—Ref Lvi|

Stop 9.000 GHz
Sweep 16.00 ms (20000 pts)

Start 30 MHz
#Res BW 1.0 MHz

vg Type: Log-Par

PhcE Fast Ly AvglHold:>3030

Trig: Free Run
iF Gain:Loaw

matten: 30 B

Mkr—RefLvi|

Stop 0.000 GHz
Sweep 16.00 ms (20000 pts)

#VBW 3.0 MHz

Keysin Spectram nalzes - Surpt S

15M-LOW-1RB_0_PI2BPSK

Marker 1 3.718199909996 GHz

Avg Type: Log-Pur

15M-MID-1RB_0_PI2BPSK

PO Fast Ly
\FGaincLow

Ref Offset 12 dB

Ref 32.00 dBm

Start 30 MHz

#Res BW 1.0 MHz FVBW 3.0

Trig: Free Run

AvglHold:>3030
snen: 30 68

Next Pk Right|

Marker Delta

Stop 9.000 GHz

MHz Sweep 16.00 ms (20000 pts)

15M-HIGHT-1RB_0_PI2BPSK

Heysah Spechm nabzes - St 54 Eryeaht Spectrm Arabyer- Smept A
Marker 13.826293814691 GHz . Avg Type: Log-Pur
et o Trig: FresRun Avg|Hold:>3030
(FGainilow * HAten: 30 8

Ref Qffset 12 dB
Ref 32.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

FVBW 3.0 MHz

Marker 1 3.779647482374 GHz

Ref Offget 12 48
Ref 32.00 dBm

Mkr—Ref Lvi|

Stop 9.000 GHz
Sweep 16.00 ms (20000 pts)

Start 30 MHz
#Res BW 1.0 MHz

PHO: Fast

o Trig: Free Run
1FGain:Low

FVBW 3.0 MHz

Avg Type: Log-Pur
AvglHold:> 3030
Atien: 30 B

Mkr—Ref Lvi|

Stop 9.000 GHz
Sweep 16.00 ms (20000 pts)

20M-LOW-1RB_0_PI2BPSK
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Test Report No.: W7L-220214W001RF05
(B gt et aanabyzes - Savept G ===

/
1: :EEMM‘\H; MHz #VBW 3.0 MHz S\lleel.DDsrlnosp lg:::ﬂcplll:)
20M-HIGHT-1RB_0_PI2BPSK /
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Test Report No.: W7L-220214WO001RF05

FREQUENCY STABILITY

TEST RESULT

EN_DC_66A_N5A/BANDWIDTH: 20MHZ / NTNV

RB
L ALLocATIONTEMPVOLTAGE FREQ. ERROR (HZ) FREQ. VS. RATED (PPM) J—
sizelorrser C9 | P91 e | mcH | HeH | LeH | McH | HeH LIMIT
3.6 1.23 | 1.36 | 1.35 |0.0015|0.0016 |0.0016| -25TO 2.5 | PASS
20 40 | -152 |-1.58 | -1.52 |-0.0018/-0.0019}0.0018| -2.5 TO 2.5 | PASS
4.4 1.28 | 1.47 | 1.48 |0.0015|0.0018|0.0018| -25TO 2.5 | PASS
30 | 4.0 |-10.21-10.89(-10.32 |-0.0122|-0.0130}0.0123| -2.5 TO 2.5 | PASS
20 | 40 | -9.36 | -9.98 | -9.44 |-0.0112|-0.0119}-0.0113| -2.5TO 2.5 | PASS
PI2BPSK [FULL 210 | 4.0 | -8.15 | -8.69 | -8.19 |-0.0098|-0.0104}0.0098 -2.5 TO 2.5 | PASS
0 40 | -6.65 | -7.09 | -6.64 |-0.0080|-0.0085}0.0079| -2.5 TO 2.5 | PASS
10 40 | -5.36 | -5.72 | -5.31 |-0.0064|-0.0068}0.0063| -2.5 TO 2.5 | PASS
30 40 | -4.18 | -4.46 | -4.09 |-0.0050|-0.0053}0.0049| -2.5 TO 2.5 | PASS
40 40 | -3.65 | -3.89 | -3.54 |-0.0044|-0.0047}0.0042| -2.5TO 2.5 | PASS
50 40 | -1.85 | -1.97 | -1.68 |-0.0022|-0.0024}0.0020| -2.5 TO 2.5 | PASS
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